
Stradling Yocca Carlson & Rauth 
Draft of 1/22/21 

 

PRELIMINARY OFFICIAL STATEMENT DATED FEBRUARY 4, 2021 
In the opinion of Stradling Yocca Carlson & Rauth, a Professional Corporation, Special Counsel, under existing statutes, regulations, 

rulings and judicial decisions, and assuming the accuracy of certain representations and compliance with certain covenants and requirements 
described in this Official Statement, interest (and original issue discount) with respect to the Certificates is excluded from gross income for 
federal income tax purposes and is not an item of tax preference for purposes of calculating the federal alternative minimum tax imposed on 
individuals.  In the further opinion of Special Counsel, interest (and original issue discount) with respect to the Certificates is exempt from State 
[...]
outbreak and an anticipated recession, reflects reductions in commercial and industrial wastewater service charge 
revenues as a result of reduced water usage by commercial and industrial customers.  In addition, the budget 
reflects the District’s expectation that capacity charge revenues will be reduced in Fiscal Year 2021 as a result 
of lower levels of development activity.  The District continues to actively monitor customer usage, revenues 
and delinquencies so that any further impacts can be anticipated.  See the caption “FINANCIAL 
INFORMATION OF THE DISTRICT—Projected Operating Results and Debt Service Coverage.” 

The District also expects that CalPERS’ earnings could be reduced in Fiscal Year 2021 as a result of 
stock market declines in the wake of the COVID-19 outbreak, which could increase future contribution rates for 
plan participants, including the District.  The District is unable to estimate the magnitude of any such increases 
at this time.  See the caption “—Employees and Employee Benefits—Pension Obligations.” 

As shown under the caption “THE WASTEWATER SYSTEM—Largest Wastewater System 
Customers,” many of the District’s top customers are commercial businesses and entertainment venues, 
including hotels and the County Fairgrounds.  The County Fair was cancelled in 2020 as a result of the COVID-
19 outbreak.  In addition, hotel occupancy within the District, and consequently water use by such customers, 
was reduced in Fiscal Year 2020, and the District expects such reductions to continue in Fiscal Year 2021 as a 
result of the COVID-19 outbreak.  However, as noted under the caption “THE WASTEWATER SYSTEM—
Wastewater System Rates and Charges—Adopted Rates and Charges,” the District’s wastewater rates are 
primarily comprised of fixed rates that are payable without regard to the amount of water used, which mitigates 
a portion of the impact of reduced water use by hotels and other commercial customers. 

Financial Statements   

A copy of the most recent audited financial statements of the District prepared by Brown Armstrong 
Accountancy Corporation, Bakersfield, California (the “Auditor”) are attached as Appendix A hereto (the 
“Financial Statements”).  The Auditor’s letter dated December 9, 2020 is set forth at the beginning of the 
Financial Section of the Financial Statements.  The Financial Statements should be read in their entirety.  The 
Auditor has not been engaged to perform, and has not performed, since the date of its letter included in the 
Financial Statements, any procedures on the Financial Statements.  The Auditor also has not performed any 
procedures relating to the Official Statement and has no responsibility for the contents hereof. 

The summary operating results that are contained under the caption “FINANCIAL INFORMATION 
OF THE DISTRICT—Historical Operating Results and Debt Service Coverage” are derived from the Financial 
Statements and audited financial statements for prior Fiscal Years (excluding certain non-cash items and after 



 

24 
 

certain other adjustments), and are qualified in their entirety by reference to such statements, including the notes 
thereto. 

The District accounts for moneys received and expenses paid in accordance with generally accepted 
accounting principles applicable to public entities (“GAAP”).  Generally, the District recognizes revenues and 
expenses on the full accrual basis of accounting, meaning that revenues are recognized in the accounting period 
in which they are earned and expenses are recognized in the period incurred, regardless of when the related cash 
flows take place.  However, in certain cases, GAAP requires or permits moneys that are collected in one Fiscal 
Year to be recognized as revenue in a subsequent Fiscal Year and requires or permits expenses that are paid or 
incurred in one Fiscal Year to be recognized as expenses in a subsequent Fiscal Year.  See Note 1 to the financial 
statements that are set forth in Appendix A.  Except as otherwise expressly noted herein, all financial information 
that has been derived from the District’s audited financial statements reflects the application of GAAP. 

The District’s activities are accounted for as a proprietary fund type (enterprise fund) using the economic 
resources measurement focus.  In governmental accounting, enterprise funds are used to account for operations 
that are financed and operated in a manner similar to private business enterprises, where the intent is that the 
costs (expenses, including depreciation) of providing goods or services to the general public on a continuing 
basis are to be financed or recovered primarily through user charges, or where periodic determination of revenues 
earned, expenses incurred and/or net income is deemed appropriate for capital maintenance, public policy, 
management control, accountability or other purposes. 

The Financial Statements are public documents and the District has not sought the approval of the 
Auditor to append the Financial Statements to this Official Statement.  The Auditor has neither performed any 
post-audit review of the financial condition of the District nor reviewed or audited this Official Statement. 

THE WASTEWATER SYSTEM OF THE DISTRICT 

General 

The District has broad general powers over the collection, treatment and disposal of wastewater within 
District boundaries.  The District also sells recycled water that it produces at its tertiary wastewater treatment 
plant, the SWRF, which has a permitted dry weather design capacity of 15.4 MGD.  See the caption “—District 
Facilities.” 

The District provides wastewater service to approximately 23,941 single family residential connections, 
8,764 multi-family residential connections and 5,545 commercial and industrial connections within the District’s 
service area.  See the caption “—Historical Wastewater System Connections.” 

The District owns, operates and maintains the Wastewater System, which includes the SWRF, 
approximately 270 miles of sewer pipelines, 3 lift stations, 27,000 street service laterals, approximately 5,400 
sanitary sewer manholes and an estimated 700 flush holes.  See the caption “—District Facilities.” 

District Facilities 

Soscol Water Recycling Facility.  The SWRF, which is located in the southern portion of the City of 
Napa adjacent to the Napa River, was originally constructed in 1977 as a supplementary treatment plant to then-
existing treatment facilities.  In 1995, the District commenced the first phase of a major upgrade to the SWRF, 
adding improvements to enable tertiary treatment of wastewater and the production of recycled water.  In 1998, 
the District commenced the second phase of the upgrades to the SWRF, adding aeration basins, secondary 
clarifiers, an egg-shaped anaerobic digester and dewatering facilities.  In 2002, the District decommissioned its 
other treatment facilities and the SWRF became the District’s sole wastewater treatment facility.  Since 2013, 
the District’s administrative offices have also been located at the SWRF site. 



 

25 
 

The SWRF is operated 24 hours a day and has a maximum permitted dry weather treatment capacity of 
15.4 MGD.  See the caption “—Historical Wastewater System Daily Average Flow” for historical daily average 
flow at the SWRF.  The SWRF produces approximately 1,200 dry tons of biosolids and 650 million gallons of 
recycled water each year.  See the caption “—Recycled Water.”  The SWRF’s wastewater treatment process 
produces approximately 2,975 megawatt hours of energy per year, approximately one-third of which is used by 
the SWRF itself. 

See the caption “THE 2021 PROJECT” for a discussion of certain improvements to the SWRF which 
are being financed from proceeds of the Certificates. 

Treatment Process.  During the discharge period (from October 1 through June 30), raw wastewater is 
treated at the SWRF using screens, aerated grit chambers and primary clarifiers.  After primary clarification, the 
flow is treated in: (i) the activated sludge system, where it is thickened in a dissolved air flotation thickener, 
conveyed to an anaerobic digester and further conveyed from a holding tank (where gas energy is produced) to 
a belt press for dewatering; up to 8 MGD of wastewater can be treated by the activated sludge system, followed 
by secondary clarification; and/or (ii) the oxidation pond system, as described in the following paragraph. 

The oxidation pond system consists of four oxidation ponds followed by dissolved air flotation 
clarification.  The four oxidation ponds also act as flow equalization ponds for peak discharge period flows.  
Settled sludge is periodically removed from the oxidation ponds.  After secondary treatment, the oxidation pond 
system effluent is combined with the activated sludge effluent before undergoing chlorination and dechlorination 
prior to discharge to the Napa River in accordance with the District’s discharge permit.  See the caption “—
Regulatory Matters.”  During the discharge period, wastewater treated to secondary standards is discharged into 
the Napa River through a submerged diffuser that is located approximately 160 feet offshore and 13.4 feet below 
the water surface. 

During the dry/non-discharge season (July 1 through September 30), discharges to the Napa River are 
generally prohibited except in exigent circumstances and treated effluent must be discharged to land.  At this 
time, influent typically goes through activated sludge/secondary treatment and/or is treated and stored in 
oxidation ponds (all as described in the preceding paragraphs) before undergoing filtration/tertiary treatment, 
which produces recycled water.  Recycled water produced at the SWRF is disinfected to “unrestricted” tertiary 
quality, which is the highest quality recognized under the State Department of Health Services regulations 
relating to recycled water (California Code of Regulations Title 22).   

Other Facilities.  In addition to the SWRF, the District maintains 3 lift stations: the Stonecrest, West 
Napa and River Park Pump Stations.  The District also operates a gravity trunk sewer and inverted siphon under 
the Napa River that was constructed in 2006, approximately 270 miles of sewer pipelines, 27,000 street service 
laterals, approximately 5,400 sanitary sewer manholes and an estimated 700 flush holes. 

Regulatory Matters 

The SWRF is operated pursuant to the terms of a National Pollutant Discharge Elimination System 
(“NPDES”) permit issued by the State Department of Environmental Protection, Regional Water Quality Control 
Board, San Francisco Bay Region (the “Regional Board”).  The Regional Board administers NPDES regulations 
promulgated by the United States Environmental Protection Agency and Division 7 of the State Water Code and 
regulations thereunder.  The District’s present NPDES permit for the SWRF, Waste Discharge Order No. R2-
2016-0035, NPDES Permit No. CA 0037575, became effective on September 1, 2016 and expires on August 31, 
2021.  The District plans to renew the NPDES permit upon its expiration. 

The District is responsible for satisfying federally and State-mandated discharge requirements.  The 
requirements include schedules for monitoring operations to assure discharge compliance and protection of the 
Napa River.  There are currently no pending actions by the Regional Board with respect to the Wastewater 
System. 



 

26 
 

Discharges of SWRF effluent to land are presently governed by Water Reclamation Requirements in 
Order 96-011, adopted by the Regional Board on January 17, 1996.  Order No. 96-011 allows discharges of 
disinfected secondary-treated effluent or tertiary-treated water from the SWRF to industrial parks, golf courses, 
pasture lands, fee and fodder crops and drip irrigation of vineyards.  Discharge to the Napa River during the 
dry/non-discharge period (July 1 through September 30) is only allowed during extreme conditions and requires 
reporting to the Regional Board.  Since 2010, the District has had one discharge to the Napa River during the 
non-discharge period.  Effluent which is typically not discharged during May 1-October 31 period is stored in 
oxidation ponds or subject to tertiary treatment and subsequent sale as recycled water. 

Recycled Water 

The District currently has approximately 27 miles of pressurized recycled water pipeline which serves 
approximately 144 user sites, including vineyards, industrial parks and golf courses.  Recycled water pipelines 
were initially installed in 1985.  Most recently, fifteen miles of recycled water pipeline were installed from 2015 
through 2017.  The recycled water system continues to expand as new customers are added.   

The recycled water system is pressurized by three 600 horsepower (“HP”) centrifugal pumps. The 
recycled water system is normally operated with two 600 HP centrifugal pumps serving two separate pressure 
zones (north and south zones), each served by one 600 HP pump.  If demand increases, a second 600 HP pump 
can be called to serve either pressure zone or as a backup if the primary pumps fail.  Additionally, a 100 HP 
jockey pump, which uses less energy and decreases wear on the 600 HP pumps, serves the system during low 
demand periods. 

Revenues from the sale of recycled water are pledged to the payment of the Series 2021 Installment 
Payments. 

Historical Wastewater System Connections 

The following table shows historical billed connections to the Wastewater System for the five most 
recent Fiscal Years: 

NAPA SANITATION DISTRICT 
Historical Wastewater System Connections 

Fiscal 
Year 

Single 
Family 

Residential 

Multi-
Family 

Residential 
Commercial/ 

Industrial 
Total 

Connections 
% Increase/ 
(Decrease) 

Total 
EDUs(2) 

2016        23,612 8,715 4,574 36,901     N/A% 41,378 
2017        23,788 8,697 4,884 37,369 1.27 40,707 
2018        23,849 8,393(1) 5,293 37,535 0.44 40,655 
2019        23,800 8,708 5,365 37,873 0.90 41,635 
2020        23,941 8,764 5,545 38,250 1.00 41,862 

    
(1) Decrease reflects a reclassification of certain convalescent home units. 
(2) “EDU” refers to an equivalent dwelling unit.  One EDU is equivalent to the typical volume and strength of the wastewater 

generated by a single family home.  Total Connections differ from Total EDUs because many of the District’s 
Commercial/Industrial connections generate more wastewater volume and strength than a single family home and are thus 
assigned more than one EDU.  See the caption “—Wastewater System Rates and Charges.” 

Source:  District. 

Historical Wastewater System Usage 

The following table shows the volume of wastewater treated at the SWRF for the five most recent Fiscal 
Years.   



 

27 
 

NAPA SANITATION DISTRICT 
Historical Wastewater System Usage 

Fiscal Year  Daily Average Flow (MGD)(1)           % Increase/(Decrease)(1) 

2016 8.1                   N/A% 
2017 10.6 30.86 
2018 7.4 (30.19) 
2019 9.3 25.68 
2020 6.5 (30.11) 

    
(1) Variations from year to year primarily reflect weather conditions, which affect the flow of influent into the SWRF. 
Source:  District. 

Wastewater System usage is affected by a number of factors, including but not limited to weather 
conditions (which affect the flow of influent into the SWRF), the number of connections to the Wastewater 
System and water conservation efforts. 

Historical Recycled Water Sales 

The following table shows the amount of recycled water sales for the five most recent calendar years.   

NAPA SANITATION DISTRICT 
Historical Recycled Water Sales 

Calendar Year  Recycled Water Sales (MGD)             % Increase/(Decrease) 

2016 436                   N/A% 
2017 538 23.39 
2018 637 18.40 
2019 649 1.89 
2020 869 33.90 

    
Source:  District. 

Historical Wastewater System Service Charge Revenues 

The following table shows historical service charge revenues of the Wastewater System for the five 
most recent Fiscal Years. 

NAPA SANITATION DISTRICT 
Historical Wastewater System Service Charge Revenues 